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Test Report

Test Results:

1. Shipping Mark
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Main Mark: No shipping mark.

2. Description of Package-Product
1) External Container Size (Inches) : length 51-3/4 x width 51-1/2 x depth 4
2) Gross Weight of Packaged-Product Tested (Ibs.) : 58.50
3) Packaged-product Type : Flat
4) Shipping Carton
Forms : Double Wall Corrugated Board
Box Manufacturer’s Certificate : No
Joint : Taped
Closed With : Pressure Sensitive Tape
Style : Top Opening

3. Transportation Test (As per ISTA 3A: 2008-Excluding Atmospheric Conditioning Test)

Sample Size: One Master Carton

1) Atmospheric Measurement

Sequence

Temperature (°C) Humidity (% R.H.) Storing Duration (hours)

Preconditioning

27.5 68 12

2) Drop Test

Drop Number Heigziﬁégrop Orientation of Packaged-Product
1 18 Edge Edge 3-4
2 18 Edge Edge 3-6
3 18 Edge Edge 4-6
4 18 Corner Corner 3-4-6
5 18 Corner Corner 2-3-5
6 18 Edge Edge 2-3
7 18 Edge Edge 1-2
8 36 Face Face 3
9 18 Face Face 3
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3) Vibration With and Without Load Test
1. Over-The-Road Vibration

Formula, with values, Top load Total test time Face resting on platform
used to calculate (Ibs.) (Minutes) (Face No.)
TL-H=(108-H) x L x W x 0.0035 300 60 3
TL-W=(108-W) x L x H x 0.0035 45 30 4
TL-L=(108-L) x W x H x 0.0035 45 30 6

Vibration Spectrum:
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2. Pick-up and Delivery Vibration:
Face resting on platform:_Face 3 Total test time: 30 Minutes
Vibration Spectrum:
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4) Drop Test
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Drop Number Heigtgéﬁggrop Orientation of Packaged-Product
10 18 Edge Edge 3-4
11 18 Edge Edge 3-6
12 18 Edge Edge 1-5
13 18 Corner Corner 3-4-6
14 18 Corner Corner 1-2-6
15 18 Corner Corner 1-4-5
16 36 Face Face 3
(on h1a7zar d) 18 Face Face 2
5) Rotational Edge Drop Test
Impact Sequence # Lift Edge Height of Drop (in)
1 Edge 3-4
2 Edge 3-5
3 Edge 3-6
6) Full Rotational Flat Drop Test
Impact Sequence # Test face Face rests on a rigid surface
1 Face 3 One of the smallest faces
2 Face 3 One of the next largest faces
7) Hazard Impact Test
Impact Sequence # Test Face Height of Drop (in)
1 Face 1 16

Result: Satisfactory

Product: No visible damage was found on the product after performing the above tests.

Package: No visible damage was found on the package after performing the above tests.
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Surface Specification
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Place the packaged-product so the package is in its most stable orientation, then turn the packaged-product so
that one of the smallest faces is directly in front of you. If the one end of the package is noticeably heavier than
the other, then position the smallest face with the heaviest end is directly in front of you.

Photo Appendix

FLAT 1 -

Edge 1-2
2

5 Corner 2-35
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BENYRE
u Testing Service

***End of Report™*
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